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Shanghai National Center of Testing and Inspection for Electric Cable and Wire Co.,Ltd

China National Centre of Testing and Inspection for Electric Cable and Wire

Test Report
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EUES T BERY | cros.00187-2
Kind of test Commission test Reference No.
ES TR NN BEE8L
Name of sample | All Aluminum Alloy Conductors
J 3
DI AAAC ALA 148 BIEE | 553.01-13 ~ 2023-02-22
Type and Size Date of test
Z | RMEAEELKBAERRAT
= E Name |HANGZHOU EASY ELECTRIC WIRE AND CABLE CO., LTD
| B H WL BUMHN TR X R BUETE R ETEF380 5 208305 =
. § Address | Room 305, Building 2, No. 380 Fengxin Road, Hangzhou, China
15 SH3 195 6049 0934 BB L i 311121 Eﬂﬁgﬁ? 057129
Tel. P.C. Unit No.
| B | AMNaERKBRERRAR
& g Name |HANGZHOU EASY ELECTRIC WIRE AND CABLE CO., LTD
el 8| b | AT AVUNTT ARG X RUEE AT E380 S 248305 =
B E Address | Room 305, Building 2, No. 380 Fengxin Road, Hangzhou, China
fI| = | ®BiESHE HEE ZmED BAIRS
3 31 5
Tel. 195 6049 0934 PC. 1121 Uit No. 057129
~ \ \#LE
I gg#l db Sar?flﬁ'{:t{ate at IE% Yk B3 2023-01-11
Delivering mode upplec by e Normal Receiving date :
consigner receiving
AR YE EN 50182:2001 FEZ&RLERERLE
Test standard EN 50182:2001 Conductors for overhead lines-Round wire concentric lay stranded conductors
HFERRTE éﬁﬁkﬁ%ﬁmo ALA4 54 6&AAAC ALA 148 ﬁﬁ%ﬁ:
Verdict standard Technical spe/cxﬁcatlon for AAAC AL4 54. 6&AAAC ‘Al/4 148 supphed by consigner
TN A R TR B §3‘E7f§z{# HBAAAC ALA 54 6&AAAT ALA'148 13‘17&%{4:2:}2
Conclsl’ur;ion The items tested fc;nl the ‘sample comply with ti:c requlrements of technical - gp ification for AAAC
AlA 54, 6&AAACAL4 148 supphcdby con31gner o AWML Emae
& B |HEEHEDSMRESEIREAR.
Note The consigner supplied the name, type and size of the sample, and is responsible for them.
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* & Wang HongMei W % Wu Min itk HE Wang Xu
Tested by Z ’ E Checked by %/ ‘gl. Approved by 7‘ ’aél
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R U REmS
'[%p? ﬁ; iﬁe AAAG MA 160 Reference No. wakadania
e SPE Hpr HARIER AL SR HIRVPE
No. Test Items Unit Requirements Test Results Verdict
—
1 SR
Structure and size
1.1 BESKRBN w19 19 P
Number of Al-alloy wires No. —
1.2 KLEHR mm | 15.75£0.16 15.82 N
Diameter of the conductor
2 K 4R20°CHYT R Qfkm | <0.2239 0.2205 R )
DC resistance at 20°C of the
conductor
3 RERE 2R R P BR BT L B BT A R PE btbus 3
Surface quality kR, ERE%, HFARFEMAA Pass
FE RIFr R BRI BRPE.
The conductor shall be free from all
imperfections visible to the unaided
eye, such as nicks, indentations,
etc., not consistent with good
commercial practice.
4 £
Lay J
41 A EH EA P
Direction of lay Left hand Left hand
4.2 TR
Lay ratio
4.2.1 HE 10~16 14.4 P
Inner layer
422 | SME 10~14 12.1 P
Outer layer
5 BEERMERE (BE)
Properties of Al-alloy wires
5.1 B4
Diameter
5.1.1 2 EVY7 mm | 3.1540.032 3.157 P
Core wire
5.2 | AHE mm | 3.1540.032 3.153 P
Inner layer
5.1.3 2 mm 3.15+0.032 3.159  3.152 P
Outer layer

E: “BIOWFERESEN: P: MWERTFEER; F: MERTFHEER: N: RIS RAERAE.
Note: “P” means this item does meet the requirement, “F” means this item does not meet the requirement, “N”
means this item does not require to the verdict.
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)5 A HERE ge30
Type and size AAAC AL4 148 i CT23-00187-2
S = Reference No.

o) liﬁ{!UItJ\ =i B fi HARER Krmas A B IRVESE
__E(_)'——— est Items Unit Requirements Test Results Verdict
5.2 PihsRE

Tensile strength
521 | LK MPa | =325 349 P

Core wire s
522 |AE MPa | =325 339 FR

Inner layer 2\
523 | 4B MPa | =325 341 339 P

Outer layer W /
53 #42 (1d, 8 ED SRR KU P

Bending test (1d, 8 turns) No fracture shall occur. No fracture occurred.

UTF=H
End of report

E CBMTEHSENL: P RNARAEER: F: WMERAFEER: N: KNS RAERAE.

Note: “P” means this i i
means this it s this item does meet the requirement, “F” means this item does not meet the requirement, “N”
item does not require to the verdict.



